
Masterton Drinking-water Supply 

Water Safety Plan 

© Opus International Consultants Ltd 2018 

Prepared By WSP-Opus Ltd 

Environmental Training Centre 

Ian Couling 33 The Esplanade, Petone 

Senior Training Consultant PO Box 30 845, Lower Hutt 

Wellington 5040 

New Zealand 

Reviewed By Telephone: +64 4 587 0600

Christopher Bergin 

Business Manager - West Coast Date: 08 August 2018 

Reference: 3-TC 705.00

Status: Final v2



3-TC705 WSP Opus 

1 

Contents 

1 Revision Details ................................................................................................. 3

2 Introduction ....................................................................................................... 4
[...]
This WSP has been prepared for the Masterton drinking-water supply to identify potential events 

that present public health risks to the consumers of the drinking water supply. Masterton District 

Council is committed to the WSP (Water Safety Plan) and to the future improvements to the supply 

that have been identified in this WSP.  

Masterton is a moderately sized rural town situated about 100 kilometres northeast of Wellington 

by road on State Highway 2. The community includes residential housing, a business district, 

schools, a hospital and light industry. The community provides support services to the adjacent 

rural area. 

The Masterton drinking water supply is classified as a large drinking-water supply under the Health 

(Drinking Water) Amendment Act 2007 and provides water to a total population of approximately 

19,000 people. The water is sourced from a local river and undergoes conventional treatment before 

being stored and distributed to consumers in the Masterton Community.   

The scheme is administered at the main council offices in Chapel Street, Masterton and managed by 

the Asset Manager.  

The management, maintenance and operation of the Masterton drinking-water supply are the 

responsibility of: 

• Asset Manager – David Hopman 

• Water and Wastewater Treatment Operations Manager – Kevin Godfrey 

• Treatment Plant Operators – Kevin Crosby, Andrew Cutfield 

 

 

 

 

  



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

5 

3 Supply Details 

Table 1. Summary of Masterton water supply details 

Supply Details 

Supply Name Masterton 

WINZ Community Code MAS002 

Supply Owner Masterton District Council 

Asset Manager David Hopman 

Water and Wastewater Treatment Operations 
Manager 

Kevin Godfrey 

Treatment Plant Operators 
Kevin Crosby 

Andrew Cutfield 

Population Served by Supply 19,000 (WINZ database 26 June 2017) 

Source Details 

Source Name Waingawa River 

Source WINZ Code S00383 

Type of Source Surface water 

Consent Expires WAR 940080;  March 2023 

Maximum Consented water take: 
30,000m3/day reduced to 22,500m3/day when river flow 
drops to 1900l/s 

Grid Reference of Source (NZMG) Easting  :  2722567 Northing  : 6032421 

Treatment 

Plant Name Kaituna 

Plant WINZ Code TP00631 

Location Upper Plain Rd, Kaituna, 8 kilometres West of Masterton 

Treatment Processes 
Raw water  storage and settlement, coagulation, 
flocculation, filtration, chlorination, pH correction, 
fluoridation 

Average Daily Volume 13000 m3/day 

Peak Daily Volume 22,000 m3/day 

Distribution 

Distribution Zone Name Masterton 

Distribution Zone WINZ Code MAS002MA 

Distribution Zone Population 19,000 (WINZ database 16 April 2018) 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

6 

4 History of the Supply 

The first water supply for Masterton was constructed in the early 1900s in the form of a weir, open 

channel and pipelines. There was no treatment until the 1920s when a slow sand filtration system 

was installed downstream of the existing plant.  

During the late 1960s and early 1970s the first treatment plant was built along with an intake, raw 

water ponds, and an unlined below-ground clear water reservoir. The treatment plant provided 

direct filtration through three circular filters. From 1980-1982 the current treatment plant was 

constructed with the addition of two rectangular filters and the treatment building. An inability of 

the plant to treat high turbidity water resulted in the construction of the clarifier from 1984-1985. 

In August and September 2003 the Council dealt with the discovery of Cryptosporidium species 

contamination in the Masterton urban water supply. Subsequently, a number of risk factors were 

reduced through upgrading of plant and operating procedures. This included the construction of a 

new treated water (aka clearwater) reservoir and three rectangular filters and better treated water 

monitoring. 

The last Public Health grading was “Aa” in 2012/13. The treatment plant has had no 

microbiological, chemical or cyanobacterial issues in the past year. 

5 Description of the Masterton Water Supply 

Water is abstracted from the Waingawa River by a siphon which draws water into a concrete lined 

steel pipe with fully wielded joints having replaced the rubber ring jointed concrete delivery main I 

2010. The river catchment lies in the eastern part of the Tararua Range west of Masterton. The 

600mm 7km delivery main, constructed in 1971-72, provides water to the Kaituna water treatment 

plant raw water storage ponds under gravity flow. The three raw water storage ponds have a total 

capacity of 60,000 cubic metres and retain a stored capacity for a minimum of 3 -4 days. 

The plant is a conventional coagulation, clarification, sedimentation, sand filtration and 

chlorination design.  As water flows (under gravity) from the raw water ponds, coagulants PACl 

(poly aluminium chloride) and polyelectrolyte (B570) are dosed. The dose rate is manually set but 

the dosing pump-rate adjusts to the plant flow rate which is determined by a magflow meter on the 

water entering the clarifier. The demand for flow is from the Upper Plain Reservoir but to halt 

rapid fluctuations the inlet is governed by an adjustable valve which has a pre-set maximum.   

The water then flows to five rapid sand filters and then to a clear water reservoir. The sand filters 

operate as enhanced individual filtration units and are backwashed daily with an air scour and 12 

minute backwash period. Water used for a backwash is taken from the clear water reservoir. The 

backwash process is automated via computer control but is initiated by operational staff. Backwash 

is routinely performed daily but can be triggered earlier due to turbidity issues or differential 

pressure, both of which alarm the operator to initiate the backwash sequence - refer to SOP.  

Backwash waste is collected in a pond whereby settlement is permitted before solids are 

concentrated to be sent to a sludge pond for storage, concentration via evaporation and eventual 

disposal to landfill. The settled backwash water is discharged to the river as per Resource Consent 

WAR 120241 which expires September 2029. Backwash water is not recycled.  

Prior to the clear water reservoir, pH is corrected by dosing powdered lime via a screw feeder into 

carry water and then using a venturi dosing system.  The carry-water flowrate is constant but the 

screw feeder rate is controlled by pH meter to a control set point. Gas chlorine is then dosed and 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

7 

the water is fluoridated. The chlorine dose is delivered via a rotameter, and the rate is adjusted 

based on on-line monitoring results. Gas chlorine is provided from two 920 kg drums which are 

installed in a duty standby arrangement with an auto change over. The tanks are also located on a 

weight measure scale so that the gas quantity can be monitored. At least one spare 920 kg chlorine 

gas drum is retained on site. Hydrofluorosilicic acid (HFA) is used to provide fluoride to the supply 

and is dosed via a metering pump with a manual adjustment. 

A standby generator capable of operating the treatment plant and three portable generators 

capable of operating the siphon are available to cope with a power failure event. The emergency 

standby power capacity is insufficient to operate the backwash pumps or the air-scour compressor. 

UPS operates the plant electrical controls and monitoring equipment.  

The turbidity of water leaving the filters and free available chlorine (FAC), pH, and turbidity of 

water in the clear water reservoir and boost pump station are continuously monitored on-line and 

alarmed through SCADA to the duty operator. 

Operators are available “24/7” although they may not be physically at the plant as operators have 

remote operation capability. During working hours (8am to 5 pm) the treatment plant is manned. 

The treatment plant has the capacity to treat 35,000 m3/day though the demand from the 

Masterton urban area varies between 13,000 m3 and 22,000 m3/day. 

Following treatment, the water flows to a 1,000 m3 clear water reservoir and then under gravity to 

the 9,600 m3 Upper Plain Reservoir, which was constructed in 1980-82, and is located on Upper 

Plain Road five kilometres west of Masterton. A by-pass pipe allows water from the plant to flow 

directly to the Upper Plain Reservoir to facilitate maintenance and cleaning of the treated water 

reservoir. The Upper Plain Reservoir is constructed of pre-stressed reinforced concrete panels. The 

supply storage is supplemented by one 2,250 m3 reservoir on Lansdowne Hill (Titoki St) and two 

250m3 Timber Tanks at Manuka Street, all within the Masterton reticulation. 

The Upper Plain Reservoir is fed from the clear water reservoir by a 450 millimetre gibault jointed 

concrete-lined steel pipe which has a gravity fed capacity of 25,000m3/day. An on-line booster 

pump, and by-pass is incorporated into the pipeline and when demand exceeds 25,000m3/day, the 

booster pump is operated to increase the supply. From the Upper Plain Reservoir, water flows to 

the Masterton reticulation system and reservoirs in Titoki Street which provide storage to feed the 

high-level zone of Lansdowne.  

The reticulation pipes vary in diameter from 300 mm to 40 mm on ridermains, with pipe materials 

of cast iron, steel, asbestos cement, PVC and polyethylene. Pipe ages range from the late 1800s up 

to the present day.  



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

8 

Figure 1. Masterton WTP site 

Figure 2. Location of the Masterton drinking water supply infrastructure. 

Raw water 

storage ponds 

Clarifier Sand 

filters 

Chlorination 

plant 

Lime 

dosing 
Treated 

water 

reservoir 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

9 

6 Photographs of Masterton Water Supply 

The following photographs were taken on site visits to the Masterton drinking-water supply by Opus 

staff, the latest being on 15 March 2018. 

Figure 3. Tararua Ranges Catchment Figure 4. Waingawa River looking upstream 

Figure 5. Waingawa River siphon intake Figure 6. Raw water pipeline to WTP 

Figure 7. Raw water storage pond 1 Figure 8. Polymer mixing facility 



Masterton DWS Water Safety Plan 

3-TC705.00            WSP Opus 

10 

  

Figure 9. Coagulant (PACl) dosing Figure 10. Clarifier 

 

Figure 11. Rapid sand filters Figure 12. Turbidimeter 

  

Figure 13. Turbidity readings for each filter Figure 14. Fluoride dosing room 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

11 

Figure 15. pH control to Lime feeder Figure 16. Lime feeder dosing point 

Figure 17. Plant building & lime storage tower Figure 18. Chlorine residual analyser 

Figure 19. Gas chlorine drums Figure 20. Treated water reservoir 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

12 

 

Clear 
water 

reservoir

Poly 

dosing 

Masterton – 

hydrants and 

connections 

Critical point 

5 

Critical point 

6 

Barrier: 

Coagulation, clarification 

and enhanced individual 

filtration provides a 

barrier to turbidity and 

protozoa.   

Barrier: 

Chlorination provides a 

barrier to non-

protozoan microbiological 

contamination.   

Barrier: 

Reservoirs are covered to 

prevent ingress of rainwater 

or contaminants and to 

exclude birds and vermin 

providing a partial barrier 

to contamination.   

Barrier: 

Chlorine dosing is done at 

a level to provide a 

partial barrier to 

microbiological 

contamination 

throughout the system.    

PACl 

dosing 

Barrier: 

Catchment protection, raw water 

storage and selective abstraction. 

Indigenous forest catchments reduce 

contamination risks. Raw water ponds 

and selective abstraction allows use of 

low turbidity water. These measures 

provide a partial barrier to 

microbiological contamination.   

Lime 

dosing 

Cl 

dosing 

Critical point 

4 

Waingawa 

River 

 

Critical point 

3 

Critical point 

1 

Siphon 

intake Clarifier Raw water 

storage

Filters 

Upper 

Plains 
Reservoir

Critical point 

2

Raw and 

treated 

water 
pipelines

Bypass 

F 

dosing 

7 Flow Chart/Schematic of the Supply 

Figure 21. Supply schematic 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

13 

8 Barriers to Contamination 

Table 2. Critical points  

Critical points where hazards can be eliminated, minimised or isolated include: 

Critical Point Description 

1. Vacuum intake 
Loss of siphon pressure or damage to structure could 
result in loss of water supply to raw water ponds. 

2. 
Raw and treated water 
pipelines 

Damage to pipelines or failure could reduce water 
supply to raw water ponds, Upper Plain Reservoir or 
Masterton reticulation. 

3. 
Coagulation, clarification and 
filtration 

Failure or compromise of these treatment processes 
could result in inadequate turbidity and protozoa 
removal. 

4. 
Chlorination and pH 
correction 

Failure will result in a lack of bacterial and viral 
control. Overdosing may exceed chemical MAV. 

5. Treated water storage Possible point for microbiological contamination 

6. 
Distribution system 
connections 

Possible access point for contamination due to backflow 

Existing barriers to contamination include: 

1. Catchment Protection

Indigenous forest catchments provide good quality water and reduce contamination risks. Raw 

water ponds and selective abstraction allows use of low turbidity water. These measures provide a 

partial barrier to microbiological contamination.  

2. Coagulation, clarification and filtration

Coagulation, clarification and enhanced individual filtration removes particulate material and 

protozoa (oo) cysts providing a barrier to turbidity and protozoa.   

3. Chlorination and pH correction

Chlorination disinfects the water for non-protozoan microbiological organisms. pH correction 

ensures the chlorination is effective. 30 minutes contact time is provided in the clear water reservoir. 

This provides a barrier to bacterial and viral contamination.  

4. Prevention of contamination of treated water in storage

The reservoirs are covered to prevent unauthorised access, ingress of rainwater or contaminants, 

and to exclude birds and vermin. These measures contribute to provision of a partial barrier 

against re-contamination of water following treatment. 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

14 

5. Prevention of contamination of treated water while it is in the network reticulation

Residual chlorine protects the water against microbiological contamination throughout the storage 

and reticulation providing a partial barrier to re-contamination. 

9 Critical Control Point Process Control 

The Masterton Water supply has three critical control points over which process control can be 

made. The critical control points are coagulation/separation, filtration, and chlorine disinfection 

which provide barriers within the supply system to microbiological contamination. 

A Critical Control Point is a point, step or procedure at which controls can be applied and a 

drinking water safety hazard can be prevented, eliminated or reduced to acceptable (critical) levels. 



Masterton DWS Water Safety Plan 

3-TC705.00 WSP Opus 

15 

Filtration 

9.1 Process objectives 

To provide a particulate removal control point to capture bacterial, viral and protozoan 

pathogens that may have entered the water supply system upstream of the clarifier by enmeshing 

in a chemical floc. If not running optimally will compromise the efficacy of subsequent disinfection 

barriers.  

Operational day-to-day monitoring of control processes 

What 
• Coagulant/polymer dose

• Turbidity of settled water from ponds

• Turbidity of water leaving each filter.

When 
Coagulant dose is continually monitored; turbidity is continually monitored of 
water leaving on each filter. 